
MG4508_Manual_FINAL.indd   1 28/07/2016   9:36 AM



MG-4508

MG4508_Manual_FINAL.indd   2 28/07/2016   9:36 AM



11

15

19

27

28

30

37

39

41

42

15.PARTS LIST 43

16.SUPPLIED ACCESSORIES 50

MG4508_Manual_FINAL.indd   3 28/07/2016   9:36 AM



Operate carefully to ensure the safety of users and others.

Our generators are designed to offer safe and reliable 
service if operated according to the instructions.

Make sure to provide adequate ventilation.

The muffler gets very hot during operation and remains 
hot for a while after it stops. 

Leave the engine to cool before transporting the 
generator indoors.
The engine exhaust system is heated during operation 
and remains hot immediately after it stops.

MG4508_Manual_FINAL.indd   4 28/07/2016   9:36 AM



Refuel in a well ventilated area with the engine off.

Restrict use of the generator in areas with high risks of fire.

As a source of standby power for buildings,  its connection to 
the power system of the buildings must be done by a 
professional electrician and must

Improper connection may allow electric current to back feed 
from the generator into the utility lines, which may electrocute 
the workers of the power company or others who are working 
on the lines during a power outage, 

If the generator is tilted, fuel spillage may be caused.

Do not operate the generator in rain or snow or allow it to get wet.

MG4508_Manual_FINAL.indd   5 28/07/2016   9:36 AM



Authorized service, call the service hotline or send email to service email box.

Authorized service, call the service hotline or send email to service email box.

MG4508_Manual_FINAL.indd   6 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   7 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   8 28/07/2016   9:36 AM



OUTPUT
INDICATOR

OVERLOAD
ALERT

OIL
ALERT

OUTPUT
INDICATOR

OVERLOAD
ALERT

OIL
ALERT

LOW OIL ALERT
Yellow light glows when the oil is lower than 
safety limit, suggest to stop the engine and 
add oil. Or the engine will be stopped 
automatically. If the engine stops or the oil 
alert indicator light glows when you pull the 
starter grip,please check the engine oil level 
before troubleshooting on other parts.

OVERLOAD ALERT 
Yellow light will glow if faulty appliance is 
attached or the attached appliance exceed 
rated power. 
Stop the generator and restart when the 
output is cut off.

LOW OIL ALERT
Yellow light glows when the oil is lower than 
safety limit, suggest to stop the engine and 
add oil. Or the engine will be stopped 
automatically. If the engine stops or the oil 
alert indicator light glows when you pull the 
starter grip,please check the engine oil level 
before troubleshooting on other parts.

OVERLOAD ALERT 
Yellow light will glow if faulty appliance is 
attached or the attached appliance exceed 
rated power. 
Stop the generator and restart when the 
output is cut off.

Rated AC Output 1600W

Rated AC Output 1600W

UK

MG4508_Manual_FINAL.indd   9 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   10 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   11 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   12 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   13 28/07/2016   9:36 AM



20

MG4508_Manual_FINAL.indd   14 28/07/2016   9:36 AM



Please pull starter cord along with horizontal angle of 45 degree. Do not 
pull starter cord up and let it touch the cover

MG4508_Manual_FINAL.indd   15 28/07/2016   9:36 AM



Please operate the machine in the plane less than 15 degree.

MG4508_Manual_FINAL.indd   16 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   17 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   18 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   19 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   20 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   21 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   22 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   23 28/07/2016   9:36 AM



In normal condition, it  will  keep ventilating to make balance
between the carburetor and atmospheric pressure.
When a failure happens on the carburetor, it will prevent the
gasoline flowing into the cylinder, air filter or casing.

Fuel drainpipe: To drain the remaining gasoline in the carburetor before long

time storingthe machineor when the gasolineis dirty.

Do not fold the overflowpipe and cause jam.

It is gasolinethat flow out of these two pipes. Please collect it into

the environmental friendly container.

Overflow pipeFuel drain pipe

Overflow pipe:

26

MG4508_Manual_FINAL.indd   24 28/07/2016   9:36 AM



27

Make sure that the engine switch is at the position OFF when stopping, 
moving or storing the generator.

MG4508_Manual_FINAL.indd   25 28/07/2016   9:36 AM



28

MG-4508
MG-4508

MG4508_Manual_FINAL.indd   26 28/07/2016   9:36 AM



29

Please mention that the parallel cable is not included in the product, but may
be purchased separately.                 

MG4508_Manual_FINAL.indd   27 28/07/2016   9:36 AM



30

These items should be serviced by an authorized service.

MG4508_Manual_FINAL.indd   28 28/07/2016   9:36 AM



31

MG4508_Manual_FINAL.indd   29 28/07/2016   9:36 AM



32

MG4508_Manual_FINAL.indd   30 28/07/2016   9:36 AM



33

MG4508_Manual_FINAL.indd   31 28/07/2016   9:36 AM



34

MG4508_Manual_FINAL.indd   32 28/07/2016   9:36 AM



35

MG4508_Manual_FINAL.indd   33 28/07/2016   9:36 AM



36

MG4508_Manual_FINAL.indd   34 28/07/2016   9:36 AM



37

MG4508_Manual_FINAL.indd   35 28/07/2016   9:36 AM



38

Since produces with filled in gasoline and oil should not be forwarded, please
 ask the consumer to empty the liquids before returning it for service/ exchage/ 
credit. Such a phrase should also be in the warranty card/ warranty conditions 

MG4508_Manual_FINAL.indd   36 28/07/2016   9:36 AM



39

20

Call the service hotline.

call the service hotline.

MG4508_Manual_FINAL.indd   37 28/07/2016   9:36 AM

20



40

Call the service hotline.

Call the service hotline.

Call the service hotline.

If you have a problem which cannot be solved by following the hints 
in this list, please contact our authorized service.

Call the service hotline.

MG4508_Manual_FINAL.indd   38 28/07/2016   9:36 AM



41

Guaranteed sound power level(LWA) 91

MG-4508

MG4508_Manual_FINAL.indd   39 28/07/2016   9:36 AM



42

MG4508_Manual_FINAL.indd   40 28/07/2016   9:36 AM



43

No Part Number Part Name Qty

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15

B07030004007
B05050401617

21060421202000
31190421202000
31200421202000
31020422002000
31080422002000
31060422002000
B05050301617

35120132002000
30200421202000
20110421200000
23210422000000
31040422002000
31210421202000

Plain Washer  Ф4.3XФ10X0.8

Oil Pump
Spring Clip Air Tube Clamp  Φ8
Spring Clip Air Tube Clamp  Φ9
Tube 1, Fuel   Φ4.5XΦ8.5X180
Tube 2, Fuel   Φ4.5XΦ8.5X175
Tube 3,  Fuel  Φ4.5XΦ8.5X180

Switch Assy., Engine Stop
Switch Knob

 
Voltage Stablizer

Suction Pipe 
Spring Clip Air Tube Clamp  Φ10.5

Cross Recessed Tapping Screw With Oval Head  ST3.9X16C

Cross Recessed Tapping Screw With Oval Head  ST2.9X16C

4
5
1
4
2
1
1
1
2
1
1
1
1
1
3

PARTS  LIST

Petcock Assy

MG4508_Manual_FINAL.indd   41 28/07/2016   9:36 AM



44

No Part Number Part Name Qty

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23

22120410900000
B02220401227
B04190600003
B04010612568

22180421202000
22030410900000
20170422000000
B02210501267

22010422002000
23280422000000
B13080501267
B07180005056
B04280400027
B13080500867
B07180006056
B01310601667
B13080502067

30020422002000
B04280512567

30240422002000
23120422002000
B13080600867

30250422002000

AC Socket
Cross Recessed Countersunk Head Screw  M4x12

Acron Nut
Hexagon Nut  M6

 

Receptacle, D.C(12V 8.3A)
Pan Head Screws With Cross Recessed

Panel
Spark Unit

Screw,Washer Assemblles  M5X12
Lock Washers External Teeth  Φ9.64XΦ5.3X0.6

Hexagon Flange Nut  M4
Screw,Washer Assemblles  M5X8

Lock Washers External Teeth  Φ10.57XΦ6.4X0.6
Hexagon Flange Bolt  M6X16

Screw  M5X20
Front Cover

Hexagon Flange Nut  M5
Shockproof Block 1,Inverter

Inverter Assembly  230V 50HZ
Screw,Washer Assemblles  M6X8

Shockproof Block 1,Inverter

1
8
1
2
2
1
1
4
1
1
1
3
8
4
3
1

1
4
2
1
2
1

4

Scoket Composite
Switch Auto-Throttle

MG4508_Manual_FINAL.indd   42 28/07/2016   9:36 AM



45

No Part Number Part Name Qty

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17

30040422002000
30220421202000
30190422002000
B02210607567
B02210605067
B02210601667

20010422002000
B05050501617

21070421202000
30240421202000
30190421202000
30160421202000
30170421202000
30170422002000
30210422002000
30100422002000
30230421202000

Left Casing
Spring Nut  M5

Left Foam
Pan Head Screw With Cross Recess  M6X75
Pan Head Screw With Cross Recess  M6X50
Pan Head Screw With Cross Recess  M6X16

Oil Feeder
Knob Retaining Screw  M4X11

Pull Starter Handle
Pull Starter Handle Cover
Oil Fill Access Door Seal

Oil Fill Access Cover Foam
Oil Fill Access Cover

1

4

1

1

1

2

1

1

1

1

1

1

1

1

1

1

2

Cross Recessed Tapping Screw With Oval Head  ST5.0X16C
Guipe, Starter Rope

Knob, Engine Switch

Mcross Recessed Locking Screw With Oval Head

MG4508_Manual_FINAL.indd   43 28/07/2016   9:36 AM



46

No Part Number Part Name Qty

1
2
3
4
5
6
7
8
9
10
11

B04280812567
30390421202000
30030422002000
30270422002000
26030422002081
30260422002000
B01310802567

26050422002020
30150422002000
B07180005056
B13080501267

Hexagon Flange Nut  M8
Shockproof Foot,Bottom

Rubber Pad 2
Fixed Plate,Bottom Ⅱ

Rubber Pad 3
Hexagon Flange Bolt  M8X25

Fixed Plate,Bottom Ⅲ
Engine Base

Lock Washers External Teeth  Φ9.64XΦ5.3X0.6
Screw,Washer Assemblles  M5X12

16
4
1
4
1
4
4
1
1
3
3

Aubber

MG4508_Manual_FINAL.indd   44 28/07/2016   9:36 AM



47

No Part Number Part Name Qty

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18

33120422003000
31100421202000
33130422003000
31110421202000
37080115001000
37090115001000
37100115001000
37110115001000
21030421202000
31010421202000
30160422002000
31090422002000
B13080600867

21010422002000
26010422002080
30340421202000
B13080601267

101140030001000

Adapter Ring
Inner cap

Fuel Tank Cap Washer
Washer

Vavle Seat
 Wire Spring
Vavle Disc

Filter 

Diversion Cover
Drain Line  Φ5XΦ7.5X470

Screw,Washer Assemblles  M6X8
Fuel Tank

Fixed Plate,Top
Shockproof Block,Fixed Plate

Screw,Washer Assemblles  M6X12
Engine ASSY

1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
4
5
1

Cap Assy., Fuel Tank

Seal, Fuel Filler Neck

MG4508_Manual_FINAL.indd   45 28/07/2016   9:36 AM



48

No Part Number Part Name Qty

1
2
3
4
5
6
7
8
9
10
11

30060422002000
B05004020017
B02210601667

30220421202000
30230421202000
B04010612567

30120422002000
30180422002000

30200422002000

Right Casing

Pan Head Screws With Cross Recessed  M6X16
Spring Nut  M5

Hexagon Nut  M6
Spark Plug Disassembly Cover

Spark Plug Disassembly Cover Foam

Right Foam

Cross Recessed Locking Screw With Oval Head

1
3
2
4
1
2
1
2

1

Pan Head Tapping Screws With Cross Recessed  ST4.0X20

B05004020017
30080422002000

Pan Head Tapping Screws With Cross Recessed
Handle Cover

1
1

MG4508_Manual_FINAL.indd   46 28/07/2016   9:36 AM



49

No Part Number Part Name Qty

1
2
3

30230422002000
30010422002000
B13080502067

Rubber Ring,Rear Cover
Rear Cover

Screw,Washer Assemblles  M5X20

1
1
4

No Part Number Part Name Qty

1
2
3
4
5

22040421202000
22120421202000
22040422002000
22060422002000
22080421202000

 
Ground Wire 1(EU)
Ground Wire 2(EU)

Parallel Energizing Lines (EU)
AC Connection Cable (EU)

1
1
1

1
2

Wire Harness Assy., Control

MG4508_Manual_FINAL.indd   47 28/07/2016   9:36 AM



50

No Part Number Part Name Qty
1-1
1-2
1-3
1-4
2-1
2-2
2-3
3-1
3-2
3-3
3-4
3-5
3-6
4-1
5-1

30410422001000
30420422001000
30430422001000
30440422001000
28010421200000
38060411500000
38070411500000
20250422001000
20280422001000
30470422001000
30490422001000
38120421202000
37060426003000
20210042100000
30921011201000 

Oiler Nozzle
Oiler

Oiler Cap
PVC Bag 1  190X190X0.03mm

Spark Plug Socket
Spark Plug Socket Wrench

PVC Bag 2  70X210mm
Tooling Bag

Sleeve Wrench
Sleeve,10mm
Sleeve,8mm

Straight Screwdriver
Cross Screwdriver

PVC Bag 3  170X250mm

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Assy., Charge(1.7M)

Operation Manual

6-1

6-1 1

16.Supplied Accessories

MG4508_Manual_FINAL.indd   48 28/07/2016   9:36 AM



NOTE

Accessory Application Requirement
Part Number Generators Voltage（V)

AT-PKIT1000
SD1000i 100~240
AY2000i
SD2000i 220~240

AT-PKIT2000S
AY2000i

SD2000i
100~120

PICTURE

This accessory is used for parallel connection of two generators ,so that
we can get power superposition.

you need, buy it in addition. and please choose the correct modelIf refer
to the following list.

-50-

MG4508_Manual_FINAL.indd   49 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   50 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   51 28/07/2016   9:36 AM



MG4508_Manual_FINAL.indd   52 28/07/2016   9:36 AM


